SIEMENS

Odor Control Products

SAWEA Dinner Meeting
Saudi Arabia




SIEMENS

RJE ODOR CONTROL PRODUCTS

Copyright © Siemens Water Technologles Corp 2008. All rights reserved.



SIEMENS
Why Have Odor Control?

= 20 years ago there was little talk of odor control. WWTP’s were
located out of town (away from receptors), and consequently odor
was not a problem.

= Today odor control is generally considered an essential process in
sewage treatment plant design, and in many other industries.

Why? Because:

1) Odor is a nuisance (complaints)
2) In some cases odors may be a health hazard (risk to employees)
3) Odorous compounds can cause corrosion (damage to equipment)

Page 3 Water Technologies



SIEMENS

Nuisance vs. Hazardous Odors

= Typically odors are a nuisance (smell bad) but the chemical
compounds are present at concentrations well below hazardous levels

= But not always. H2S can exist in sewers well above the IDLH value of
100 ppm.

Page 4 Water Technologies



SIEMENS
Hydrogen Sulfide

SULFIDE PHYSICAL EFFECT WARNING
(p%m)
I Odor threshold
0.1

| Offensive odor Gas monitor alarm
10 should be at 10 ppm

| Headaches, nausea, throat
and eye irritation

Eye injury

Attack of eye, mucous

Page 5 Water Technologies



Most sewage odors are nuisance SIEMENS
before they are hazardous

Compound Typical Odour Threshold, | OSHA PEL/IDLH, LEL, ppm
Concentration in ppm ppm (explosive)
Sewage Treatment, (smells bad) (health hazard)
ppm
Hydrogen 0.1 to >500 0.001 20/100 40,000
Sulphide
Ammonia 0 to 200 17 50/300 15,000
Methyl 0.01to 2 0.001 10/150 39,000
Mercaptan
Carbon 0.01to 10 0.03 20/500 13,000
Disulphide

Page 6 Water Technologies



SIEMENS

Schematic of Corrosion in Wastewater Line

Bacteria Oxidize H:5 to Sulfuric Acid

pH, Temperature, and Turbulence
release H:S to ain

Severe corrosion at watel
line as fluid washes away
corrosion products
exposing virgin material

Bacteria Reduce Sulfate to Sulfide

Page 7 Water Technologies



SIEMENS

Hydrogen Sulfide and Corrosion

Page 8 Water Technologies



SIEMENS

Conditions Promoting Sulphide Generation

Page 9

Level of B.O.D.

= High levels increase sulphide production and generate
anaerobic conditions sooner

Sulphate Concentration

= Bacteria reduce sulphate to sulphide under anaerobic
conditions

Temperature
= Higher temperatures promote biological activity
Stream Velocity

: :—Iigher linear velocities lead to reduced thickness of slime
ayer

Surface Area
= Large surface areas support larger bacterial populations

Detention Time

Water Technologies



SIEMENS

Conditions Promoting Hydrogen Sulfide Release

Temperature
= Solubility of H,S is temperature dependent per Henry’s Law.

pH
= Three species of Sulfides exist: H,S, HS", S~.
= Only H,S is volatile.
= The proportion of H,S to HS" is pH dependent
= Low pH favors H,S

Turbulence

= High velocities induce turbulence, which in turn increase the liquid/vapor
mass transfer area.

Page 10 Water Technologies



Odor Control SIEMENS
Background Information

= \What is odor?

= Types of odors from municipal
sewage

= Sources of odors at WWTP

= VVentilation and air flow rates

= Measurement of odors

= Treatment options: liquid phase
vS. vapor phase

Page 11 Water Technologies



SIEMENS
Types of Odors

Hydrogen Sulfide (H2S)
= Typically 100x higher concentration than other odorous compounds

= Masks other odors, which then become noticeable after H,S is removed
= Relatively easy to remove from air

Organic Sulfur Compounds (DMS, DMDS, Mercaptans, COS, CS,)

Nitrogen Compounds: Ammonia and amines

Other Volatile Organic Compounds (VOCs)
= Aldehydes
= Ketones

= Aty Acids

Water Technologies



Odorous Compounds found in
Sewage Treatment Processes

SIEMENS

Sulphur Compounds Formula Odour description Th?(;:r:j(;ld ;{;gl;ﬁ

ppb ppb
Hydrogen Sulphide H2S Rotten eggs 0.5 50-500000

Dimethyl Sulphide CH3-S-CH3 Decayed vegetables 0.1-2 10-1000
Dimethyl Disulphide CH3-S-S-CH3 Decayed vegetables 0.1-2 1-100

Methyl Mercaptan CH3-SH Decayed cabbage 0.7 10-1000
Ethyl mercaptan CH3-CH2-SH Decayed cabbage 0.2 1-100
Carbon disulphide CS2 Sweet, ether-like 25-160 1-100
Carbonyl sulphide COS 100 1-100

*There are no “typical sewage odours” for design purposes. Compounds
and concentrations vary widely from source to source, site to site, hour to
hour, and day to day.

Page 13 Water Technologies



Odorous Compounds found in
Sewage Treatment Processes

SIEMENS

: . Odour Typical
Nitrogen Compounds Formula Odour description Threshold R
ppb ppb
Ammonia NH3 Pungent 17 1000-200000
Methylamine CH3NH2 Rotten fish 53 20-200
Dimethylamine (CH3)2NH Fishy, ammonia 49 20-200
Trimethylamine (CH3)3N Fishy, ammonia 40 20-200
Skatole C9HON Fecal, repulsive 0.06 1-100
Indole C2H6NH Fecal, repulsive 1.4 1-100
. Odour Typical
Other Odorous Compounds Formula Odour description Threshold s
ppb ppb
Fatty acids rancid, vinegar 0.1to1
Aldehydes rancid, acrid 2 to 400 10-1000
Ketones sweet, fruity 200 to 4000 10-1000

Page 14

Water Technologies



SIEMENS

Some Comments About VOC's

= Volatile Organic Compounds (VOCs) are a large group of carbon-based
chemicals that easily evaporate at room temperature. While some VOCs are
odorous, many other VOCs are not. There are thousands of different VOCs
produced and used in our daily lives.

* |n sewage treatment the odorous VOC's are primarily amines, organic
sulfides, mercaptans and some organic acids.

= Hydrocarbons are VOC'’s that are regulated because they contribute to
photochemical smog. Although many are odorous, they are not generally a
major contributor to municipal odors.

= Control of hydrocarbons requires very different technology from control of
sewage odors.

Page 15 Water Technologies



Odor Control SIEMENS
Background Information

= What is odor?

= Types of odors from municipal
sewage

= Sources of odors at WWTP

= VVentilation and air flow rates

= Measurement of odors

= Treatment options: liquid phase
vS. vapor phase

Page 16 Water Technologies



SIEMENS

Municipal Sewage Treatment Process

i

BIOLOGICAL
PRELIMINARY TREATMENT TREATMENT SECONDARY TREATMENT
EQUALIZATION
TANK
INFLUENT AERATION TANKS
STATion [ HEADWORKS CLARIFIERS (BI0.REACTORS) CLARIFIERS
DISINFECTION

GRIT REMOVAL v

E ‘ ACTIVATED SLUDGE

FROM
COLLECTION
SYSTEM

FILTRATION

l

TREATED EFFLUENT

DIGESTER GAS

SLUDGE
THICKENING

DIGESTERS

SLUDGE PROCESSING

i

=+ BIO-SOLIDS

DEWATERING

Page 17 Water Technologies



SIEMENS
Localized OC vs. Centralized OC

= LOCALIZED odor control uses several smaller odor control systems
located near each odor source. Sizes and technology may vary from
one location to another.

= Eliminates complex ductwork and air flow balancing
= Can use smaller and more focused technology for each source
= Easy to install

= CENTRALIZED odor control uses ductwork to convey odors from odor
sources to common central odor control system.

= Allows easier redundancy
= Common parts
= Simpler maintenance

Page 18 Water Technologies



Municipal Odor Control:

SIEMENS

Localized OCS

—

e

PRIMARY CLARIFIERS

et Eh | & (T
gt B L —

Page%.s

PRIMARY CLARIFIERS

e

p—— Y]

/

>

! =il = | &
’ a5 QE"'LQQ
e — N _L"l' '}_ SLUDGE
. BIO-REACTORS - :_.\o_r@g STORAGE
! C o auE
4 [ NOKTH TANK )
i
m
m

C

vvatel |cu|l|U|UgieS



Collection System

= Characterized by:

Page 20

99% H2S odours, 1% organic
sulphides, low ammonia & amines

H2S can range from < 1ppm to >
500 ppm, with wide daily and
seasonal variations

Smaller air flow requirements: 100
to 2000 m3/h typical. Unoccupied
with 3-6 ACH typical

Residential locations, aesthetics
and noise equally important
Remote, un-manned locations

= Low maintenance

= Reliable operation

= Simple process

= Safety/vandal resistant

SIEMENS

Water Technologies



SIEMENS

Influent Pump Station & Headworks

= Characterized by:

= 99% H2S odours, 1% organic
sulphides, low ammonia and
amines

= Large air flow requirements: 5,000
to 50,000 m3/h typical. Occupied
buildings require more ventilation
(12+ ACH)

= Located at WWTP, footprint can be
important, tall towers okay

= High H2S possible, 10 to 50 ppm is
typical, with 300+ ppm not
uncommon

= Highly variable concentration with
spikes to 10x the average

Page 21 Water Technologies



Primary Clarifiers

= Characterized by:

Page 22

Low H2S odours, may be
some organic sulphides, no
ammonia and amines

Large air flow requirements:
20,000 to 50,000 m3/h typical.
Unoccupied requiring 3-6 ACH

Located at WWTP, footprint
can be important, tall towers
okay

Lower H2S, 1 to 10 ppm is
typical, with 50+ ppm not
uncommon

Can have variable
concentration with spikes to
10x the average

SIEMENS

Water Technologies



SIEMENS

Bioreactors & Secondary Clarifiers

= Characterized by:

= 99% H2S odours, 1% organic
sulphides, low ammonia and
amines p— N

= Very large air flow
requirements: 50,000 to
100,000 m3/h typical.
Unoccupied requiring 3-6 ACH
= |Located at WWTP, footprint

can be important, tall towers
okay

= Lower H2S, <1 ppm is typical

= Often not controlled because of
high cost per odour reduction

Page 23 Water Technologies



SIEMENS

Biosolids Processing and Handling

= Characterized by:

= Jow H2S odours, higher organic
sulphides, may be high ammonia
and amines

= Medium air flow requirements:
5,000 to 10,000 m3/h typical.
Occupied buildings requiring 12+
ACH

= Located at WWTP, footprint can
be important, tall towers okay

= Lower H2S, < 10 ppm is typical

= May be 0.1 to 1 ppm of DMS,
MM, DMDS, and other organic
sulphides

= May be 100+ ppm of NH3, and 1-
10 ppm of amines

Page 24 Water Technologies



Digesters (bio-gas)

= Characterized by:

Page 25

High H2S odours, with 50%
methane and 30% CO2 typical

Medium to low air flow
requirements: 2,000 to 5,000
m3/h typical.

Explosive gas.

High H2S, 500 to 2000 ppm is
typical

High pressure gas (positive or
vacuum)

SIEMENS

Water Technologies



SIEMENS
Types of Odours

Hydrogen Sulphide (H2S)

= Typically 100x higher concentration than other odours

= Masks other odours, which then become noticeable after H2S is removed
= Relatively easy to remove

Organic Sulphides (DMS, DMDS, Mercaptans, COS, CS2)
Nitrogen Compounds: Ammonia and amines, skatole, indole
VOC’'s

= Aldehydes

= Ketones

Fatty Acids

Page 26 Water Technologies



Types of Odours

SIEMENS

Sulphur Compounds Formula Odour description Th?ssr:léld ;Zﬁ'gcjsl

ppb ppb
Hydrogen Sulphide H2S Rotten eggs 0.5 50-500000

Dimethyl Sulphide CH3-S-CH3 Decayed vegetables 0.1-2 10-1000
Dimethyl Disulphide CH3-S-S-CH3 Decayed vegetables 0.1-2 1-100

Methyl Mercaptan CH3-SH Decayed cabbage 0.7 10-1000
Ethyl mercaptan CH3-CH2-SH Decayed cabbage 0.2 1-100
Carbon disulphide CS2 Sweet, ether-like 25-160 1-100
Carbonyl sulphide COS 100 1-100

* There are no “typical sewage odours” for design purposes. Compounds and concentrations
vary widely from source to source, site to site, hour to hour, and day to day.

Page 27

Water Technologies



SIEMENS
Types of Odours

: . Odour Typical
Nitrogen Compounds Formula Odour description Threshold R
ppb ppb
Ammonia NH3 Pungent 17 1000-200000
Methylamine CH3NH2 Rotten fish 53 20-200
Dimethylamine (CH3)2NH Fishy, ammonia 49 20-200
Trimethylamine (CH3)3N Fishy, ammonia 40 20-200
Skatole C9HON Fecal, repulsive 0.06 1-100
Indole C2H6NH Fecal, repulsive 1.4 1-100
. Odour Typical
Other Odorous Compounds Formula Odour description Threshold s
ppb ppb
Fatty acids rancid, vinegar 0.1to1
Aldehydes rancid, acrid 2 to 400 10-1000
Ketones sweet, fruity 200 to 4000 10-1000

Page 28 Water Technologies



SIEMENS

Odour Measurement

= Hydrogen Sulphide (H2S) typically used as indicator of odour level

Grab Samples
= Jerome Analyzer (gold film technology) 0.001 to 50 ppm

= Wet chemical sensors (Interscan) 0.1 to 100 ppm
= (QOdalog — data logger 0.01 to 200 ppm
= Indicator tubes 0.1to 10%

Continuous Monitors

= Wet chemical sensors (Scott) 0.1 to 100 ppm
= (Qdalog - CEM 0.01 to 200 ppm
= Paper tape 0.1to 10%

= Converter SO2 0.001 to 100+ (w/dilution)

Page 29 Water Technologies

